\=

é
] water

Article

Numerical Modeling of Beach Well Intake
as Pre-Treatment for a Desalination Plant

Omar Alagha * and Osama Abuhajar 2

1 Environmental Engineering Department, College of Engineering, Imam Abdulrahman Bin Faisal
University, Dammam 1982, Saudi Arabia

2 Civil and Construction Engineering Department, College of Engineering, Imam Abdulrahman Bin Faisal
University, Dammam 1982, Saudi Arabia; osabuhajar@iau.edu.sa

* Correspondence: oaga@iau.edu.sa; Tel.: +966-13-3331682

Received: 31 July 2020; Accepted: 25 August 2020; Published: 28 August 2020

Abstract: Pre-treatment of seawater plays a critical role in removing colloidal particles, algae,
sediment, and microbes, which could adversely affect the desalination process. This study focused
[...]
level of the water in the beach well is still high, which indicates that there is still a possibility to
increase the productivity of the beach well. For this analysis, the amount of water flux was changed
many times, and the level of water in the observation well was monitored. To avoid lowering the
water level below the slotted screen in each beach well, which may lead to a reduction in the water
level in the beach well and cause air suction instead of water suction, the maximum allowed water
level drop was up to the highest point in the slotted screens. Figure 13a,b shows a contour line for
the drawdown curves that end at the top position of the slotted screens in the Al-Khobar and Jubail
sites, respectively. The comparison between the drawdown curves from both sites is presented in
Figure 14. The water flux values were 0.0197 and 0.0208 for Al-Khobar and Jubail, respectively.
Interestingly, the amount of water flux that leads the water level to drop to the slotted screen in both
sites was about 0.02 m?/s/m?, which corresponds to 72 m3/h/m? and 1356.48 m?h/m?, respectively. As
the pump rate used in the beach well was 160 m3/h, this means that the beach well can produce up to
eight times the production obtained. Comparing the rate of pumping flow presented in Table 1 for
each site with the results above, theoretically, production can be increased by 20 and 53 times the
measured production of the Jubail and Al-Khobar sites, respectively. It should be noted that these
values are based on the analysis of a single beach well. If more than one beach well is used in each
site, there will be an interaction between the wells, which may lead to reducing the expected amount
of water production from each well.



Water 2020, 12, 2420

Elevation

Elevation

42—
40 |-
38 |-

34 |-
2 |-
0

28 —

-2
2 0 2 4 6 8 10 12 14 16 18 20 22 24 28 28 30 32 34 36 3B 40
Distance
(a) Al-Khobar
g
-
|
et
B
B
=
|
I s s I
2 0 2 4 6 8 10 12 14 16 18 20 22 24 26 28 30 32 34 36 38 40
Distance
(b) Jubail

16 of 20

Figure 13. Contour lines for the drawdown curves for the (a) Al-Khobar and (b) Jubail sites (based on

water flux leading the drawdown curve to reach 12 m).



Water 2020, 12, 2420 17 of 20

S
40
36
32
— 28
£ 2
20
16
12

m)

Depth below

—Water Flux =-0.0197 (Al-Kobar)
—Water Flux = -0.0208 (Jubail)

0 10 20 30 40
Distance from Well Centerline (m)

Figure 14. The drawdown curves resulted from water flux applied to the (a) Al-Khobar and (b) Jubail sites.

This type of analysis is sensitive to the compressibility of the soil, which represents the coefficient
of volume compressibility. If the aquifer is very stiff (low compressibility), the water will drain very
fast, as the aquifer does not have much storage. Therefore, in the above analysis, the values of mo
were kept the same as those obtained from the observation well results only.

4. Conclusions

This work investigated the utilization of the natural process of sand infiltration in beach wells
to pre-treat the intake water for the desalination process.

The soil profile testing and classifications indicate that the two studied sites consist mainly of
light gray, poorly graded sand with silt interbedded with a 2 m thick layer of light gray silty sand.

Soil classification tests and grain size distribution percentages showed that sand is the
predominant soil in the soil profiles of the Al-Khobar and Jubail sites, which ranged between 80%
and over 90%. The fines content material that passes through the No. 200 sieve (<0.075 mm) was very
small in comparison with sand.

The static groundwater levels indicated that the water level was about 3.60 m and 2.85 m below
the existing site grade at the Jubail and Al-Khobar sites, respectively. The 72 h pumping and a 12 h
recovery test period for both sites showed a fast increase in the average discharge rate in the first 10
min. The average discharge rate for the Al-Khobar site was 25 m3/h, while for the Jubail site it was 67
m3/h.

The experimental data and numerical modeling were conducted to investigate the effects of well
water flux at the slotted screen section of the beach well. The water flux values for the Al-Khobar and
Jubail sites were 0.0197 and 0.0208 m3/s/m?, respectively, which correspond to 72 m3/h/m? and 1356.48
m3/h/m2. In terms of the rate of pumping flow, the model suggests production can be increased by 20
and 53 times the measured production of the Jubail and Al-Khobar sites, respectively.

The beach well water quality experimental results show that SDI15 values ranged between 5.1
and 6.2, which indicates beach well sand filtration in the Eastern Province would be a valuable pre-
filtration step in reverse osmosis (RO) to be used without conventional chemical pre-treatment for
the RO water purification process. The outcome of our findings is to suggest to the stakeholders at
the Saline Water Conversion Corporation (SWCC) in Saudi Arabia that they undertake a scientific
study on the selection and utilization of beach well intake options in the eastern part of the Kingdom
of Saudi Arabia (KSA) for seawater pre-treatment. This option will be especially useful during
extreme Gulf water pollution, such as during oil spills and algal blooms.

Author Contributions: O.A. (Omar Alagha): project administration, resources, conceptualization, investigation,
writing —original draft preparation, review and editing. O.A. (Osama Abuhajar): visualization, methodology,



Water 2020, 12, 2420 18 of 20

formal analysis, review and editing. All authors have read and agreed to the published version of the
manuscript.

Funding: This research was funded by Deanship of Scientific Research (DSR) at Imam Abdulrahman Bin Faisal
University (IAU), grant number 2012190 and The APC was funded by Deanship of Scientific Research (DSR) at
Imam Abdulrahman Bin Faisal University (IAU).

Acknowledgments: The authors acknowledge the financial support provided by the Deanship of Scientific
Research (DSR) at Imam Abdulrahman Bin Faisal University (IAU) for funding this work through Project No.
2012190. Seawater analysis was accomplished by the SWCC Jubal research institute.

Conflicts of Interest: The authors declare no conflict of interest.

References

1.  Shirazi, SM.; Adham, M.1.L; Zardari, N.H.; Ismail, Z.; Imran, HM.D.; Mangrio, M.A. Groundwater quality
and hydrogeological characteristics of Malacca state in Malaysia. ]. Water Land Dev. 2015, 24, 11-19,
doi:10.1515/jwld-2015-0002.

2. Langevin, C.D.; Zygnerski, M. Effect of sea-level rise on salt water intrusion near a coastal well field in
Southeastern Florida. Groundwater 2013, 51, 781-803, d0i:10.1111/j.1745-6584.2012.01008 ..

3. Shuai, P.; Knappett, P.5.K.; Hossain, S.; Hosain, A.; Rhodes, K.; Ahmed, K.M.; Cardenas, M.B. The impact
of the degree of aquifer confinement and anisotropy on tidal pulse propagation. Groundwater 2017, 55, 519
531, doi:10.1111/gwat.12509.

4.  Xu, Z; Hu, B.X;; Ye, M. Numerical modeling and sensitivity analysis of seawater intrusion in a dual-
permeability coastal karst aquifer with conduit networks. Hydrol. Earth Syst. Sci. 2018, 22, 221-239,
doi:10.5194/hess-22-221-2018.

5. Cruz-Ayala, M.B.,; Megdal, S.B. An overview of managed aquifer recharge in Mexico and its legal
framework. Water 2020, 12, d0i:10.3390/w12020474.

6. SWCC Annual Report, 2014, General Directorate of Public and Industrial Relations,

doi:10.1039/C1DT90165F. Available online:
https://www.swcc.gov.sa/english/MediaCenter/SWCCPublications/Pages/default.aspx (assessec in 1
August 2020)

7. Missimer, T.M.; Ghaffour, N.; Dehwah, A.H.A; Rachman, R.; Maliva, R.G.; Amy, G. Subsurface intakes for
seawater reverse osmosis facilities: Capacity limitation, water quality improvement, and economics.
Desalination 2013, 322, 37-51, doi:10.1016/j.desal.2013.04.021.

8.  Bartak, R,; Grischek, T.; Ghodeif, K.; Ray, C. Beach sand filtration as pre-treatment for RO desalination. Int.
J. Water Sci. 2012, 1, doi:10.5772/53034.

9. Dehwah, A.H.A.; Missimer, T.M. Subsurface intake systems: Green choice for improving feed water quality
at SWRO desalination plants, Jeddah, Saudi Arabia. Wafer Res. 2016, 88, 216-224,
doi:10.1016/j.watres.2015.10.011.

10. Edzwald, J.K.; Haarhoff, J. Seawater pre-treatment for reverse osmosis: Chemistry, contaminants, and
coagulation. Water Res. 2011, 45, 5428-5440, doi:10.1016/j.watres.2011.08.014.

11. Villacorte, L.O.; Tabatabai, S.A.A.; Anderson, D.M.; Amy, G.L.; Schippers, ].C.; Kennedy, M.D. Seawater
reverse osmosis desalination and (harmful) algal blooms. Desalination 2015, 360, 61-80,
doi:10.1016/j.desal.2015.01.007.

12.  Al-Sarkal, T.; Arafat, H.A. Ultrafiltration versus sedimentation-based pre-treatment in Fujairah-1 RO plant:
Environmental impact study. Desalination 2013, 317, 55-66, d0i:10.1016/j.desal.2013.02.019.

13. Bar-Zeev, E.; Belkin, N.; Liberman, B.; Berman, T.; Berman-Frank, I. Rapid sand filtration pre-treatment for
SWRO: Microbial maturation dynamics and filtration efficiency of organic matter. Desalination 2012, 286,
120-130, doi:10.1016/j.desal.2011.11.010.

14. Alagha, O.; Allazem, A.; Bukhari, A.A; Anil, I.; Mu’azu, N.D. Suitability of SBR for wastewater treatment
and reuse: Pilot-scale reactor operated in different anoxic conditions. Int. |. Environ. Res. Public Health 2020,
17, d0i:10.3390/ijerph17051617.

15. Dehwah, A.H.A.; Al-Mashharawi, S.; Ng, K.C.; Missimer, T.M. Aquifer treatment of sea water to remove
natural organic matter before desalination. Groundwater 2017, 55, 316-326, doi:10.1111/gwat.12476.



Water 2020, 12, 2420 19 of 20

16.

17.

18.

19.

20.

21.

22.

23.

24.

25.

26.

27.

28.

29.

30.

31.

32.

33.

34.

Dehwah, A.-H.A.; Al-Mashharawi, S.; Missimer, T.M. Mapping to assess feasibility of using subsurface
intakes for SWRO, red sea coast of saudi arabia. Desalin. Water Treat. 2014, 52, 2351-2361,
doi:10.1080/19443994.2013.862035.

Dehwah, A H.A.; Missimer, T.M. Technical feasibility of using gallery intakes for seawater RO facilities,
northern red sea coast of saudi arabia: The king abdullah economic city site. desalin. Water Treat. 2013, 51,
6472-6481, doi:10.1080/19443994.2013.770949.

Dehwah, A.H.A,; Li, S.; Al-Mashharawi, S.; Winters, H.; Missimer, T.M. Changes in feedwater organic
matter concentrations based on intake type and pre-treatment processes at SWRO facilities, red sea, saudi
arabia. Desalination 2015, 360, 19-27, doi:10.1016/j.desal.2015.01.008.

Dehwah, A.H.A.; Missimer, T.M. Seabed gallery intakes: Investigation of the water pre-treatment
effectiveness of the active layer using a long-term column experiment. Water Res. 2017, 121, 95-108,
doi:10.1016/j.watres.2017.05.014.

Shin, J.; Hwang, S. A borehole-based approach for seawater intrusion in heterogeneous coastal aquifers,
eastern part of Jeju Island, Korea. Water 2020, 12, 609, doi:10.3390/w12020609.

Lee, W.D.; Yoo, Y], Jeong, Y.M.; Hur, D.S. Experimental and numerical analysis on hydraulic
characteristics of coastal aquifers with seawall. Water 2019, 11, 2343, doi:10.3390/w11112343.

Mohammad, M.E.; Al-Ansari, N.; Knutsson, S.; Laue, J. A computational fluid dynamics simulation model
of sediment deposition in a storage reservoir subject to water withdrawal. Water 2020, 12, 959,
doi:10.3390/W12040959.

Sowe, M.A; Sathish, S.; Greggio, N.; Mohamed, M.M. Optimized pumping strategy for reducing the spatial
extent of saltwater intrusion along the coast of Wadi Ham, UAE. Water 2020, 12, 1503,
doi:10.3390/w12051503.

Vann, S.; Puttiwongrak, A.; Suteerasak, T.; Koedsin, W. Delineation of seawater intrusion using geo-
electrical survey in a coastal aquifer of Kamala beach, Phuket, Thailand. Water 2020, 12, 506,
doi:10.3390/w12020506.

American Public Health Association; Water Environment Federation; American Water Works Association.
Standard Methods for the Examination of Water and Wastewater; American Public Health Association:
Washingt, DC, USA, 1998.

GeoStudio. Seepage Modeling with SEEP/W. An Engineering Methodology; Calgary, AB, Canada. Available
online: www.geo-slope.com. 2020.

BS 5930. Code of Practice for Ground Investigations; British Standard Institute (BSI) Standard Publications; BSI
Standards Limited: London, UK, 2015.

Shahabi, M.P.; McHugh, A.; Ho, G. Environmental and economic assessment of beach well intake versus
open intake for seawater reverse osmosis desalination. Desalination 2015, 357, 259-266,
doi:10.1016/j.desal.2014.12.003.

Dagan, G.; Lessoff, S.C. Transmissivity upscaling in numerical aquifer models of steady well flow:
Unconditional statistics. Water Resour. Res. 2007, 43, 1-12, d0i:10.1029/2006 WR005235.

ASTM-D6913. Standard Test Methods for Particle-Size Distribution (Gradation) of Soils Using Sieve Analysis;
American Society for Testing Materials: West Conshohocken, PA, USA, 2017; Volume 04.09. ASTM
International, USA.

ASTM-D4959. Standard test method for determination of water (moisture) content of soil by direct heating.
In American Society for Testing Materials, Annual Book of ASTM Standard; American Society for Testing
Materials: West Conshohocken, PA ,USA, 2016; Volume 04.08. ASTM International, USA.

ASTM-D854. Standard test methods for specific gravity of soil solids by water pycnometer. In Annual Book
of ASTM Standard; ASTM International: West Conshohocken, PA, USA, 2014;Volume 04.08. ASTM
International, USA.

ASTM-D7363. Standard Test Methods for Laboratory Determination of Density (Unit Weight) of Soil Specimens;
American Society for Testing Materials: West Conshohocken, PA, USA, 2018; Volume 04.09. ASTM
International, USA.

ASTM-D512. Standard Test Methods for Chloride Ion in Water; American Society for Testing Materials; ASTM
Standard; American Society for Testing Materials: West Conshohocken, PA, USA, 2012; Volume 11.01.
ASTM International, USA.



Water 2020, 12, 2420 20 of 20

35. ASTM-D516. Standard Test Methods for Sulfate lon in Water; American Society for Testing Materials, Annual;
ASTM Standard; American Society for Testing Materials: West Conshohocken, PA, USA, 2016; Volume
11.01. ASTM International, USA.

36. ASTM-D1293. Standard Test Methods for pH of Water; American Society for Testing Materials; ASTM
Standard; American Society for Testing Materials: West Conshohocken, PA, USA, 2018; Volume 11.01.
ASTM International, USA.

37.  AASHTO-T26. Standard Method of Test for Quality of Water to be Used in Concrete; American Association of
State Highway and Transportation Officials, Inc. (AASHTO): Washington, DC, USA, 1979.

©2020 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access article
@ ® \ distributed under the terms and conditions of the Creative Commons Attribution (CC BY)

license (http://creativecommons.org/licenses/by/4.0/).




